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TEST RAPORU 1117
Testing report
Miisterinin adi/adresi : Kaymaz Zemin Sistemleri ve Kimyasallari San. Tic. Ltd. Sti.
Customer name and adress Yelki mah. 2725 Sk. No:3/19
Giizelbahge / IZMIR
istek Numarasi : STL 17/1653
Order no.

Numunenin adi ve tarifi : CG2 1250-1700 mikron - kaymaz zemin kaplamasi
Name and identity of test item (CG2 1250-1700 micron - antislip floor covering)

Numunenin kabul tarihi :09.11.2017
The date of receipt of test item

Aciklamalar : Numune alma islemi firma yetkilileri tarafindan yapilmistir.
Remarks (Sampling operation is performed by the company.)

Testin yapildig: tarih :09.11.2017
Date of test

Raporun Sayfa Sayisi 5 2
Number of pages of the Report

Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin  taminmasi1 konusunda Avrupa
Akreditasyon Birligi (EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi (ILAC) ile karsihikh
taninma antlasmasi imzalamistir.

The Turkish Accreditation Acency (TURKAK) is signatory to the multilateral agreements of the European co-operation
for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) For the Mutual recognation of test
reports.

Deney ve/veya ol¢iim sonuglari, genisletilmis 6l¢iim belirsizlikleri (olmasi halinde) ve test metodlar: bu
sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir. '
The testing and/or measurement results, the uncertainities (if applicable) with confidence pr
are given on the following pages which are part of this report. ‘
Test sonuclar: sadece testleri yapilan numunelere aittir. Testi yapilan numuneler saklanmamaktadir.
Test results only belong to samples analysed. Analysed samples are not be kept. '

Genel Miidiir

General Manager

ELMA\W .

bability and test methods |

Bu rapor, [aboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz. imzasiz ve Miihiirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without
signature and seal are not valid. KYF 510-1Rev01/09012014
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ILGILI STANDART (Related Standard) : DIN 51130 : 2014-2
TEST ADI: SERAMIK KAROLAR- KAYMAZLIK (RAMP) TAYINi
TEST NAME :CERAMIC TILES - DETERMINATION OF THE ANTI-SLIP PROPERTIES

TEST DEGERLERI
TEST VALUES

1. Kisi ortalama kabul acis1 5

st :36.5
1" Person average acceptance angle
2. Kisi ortalama kabul acisi ) o

nd : 36.5
2" Person average acceptance angle
Ortalama toplam kabul acisi "

: 36.5

Average total acceptance angle
Kayma direnci i¢in siniflandirma . R-13

Classification for slip resistance

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz. Imzasiz ve miihiirsiiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports
without signature and seal are not valid. KYF 510-1Rev01/09012014




